
FLOE FLOATING DOCK 3' WEDGE KIT
ASSEMBLY INSTRUCTIONS
P/N  510-05351-00

Sheet 1 of 6

TOOLS REQUIRED:
- 9/16" Wrench or Socket
- Torque Wrench

Floe International Inc.
48473 State Hwy. 65
McGregor, MN. 55760
All rights reserved

c

INSTRUCTION P/N 610-05351-00
ISSUED: 1/7/20



Sheet 2 of 6

WEDGE EXPLODED VIEW

ITEM

1/2" Wing Nut ss

3/8" x 1 1/2" bolt ss
3/8" x 1" bolt ss
3/8" x 3/4" bolt ss
DESCRIPTION

001-70914-00

001-70109-00
001-70105-00
001-70103-00
PART NO.

2

5

3

1
QTY

15

2

4

1

1/2" Flatwasher ss2001-71021-007
001-76071-008 3/8" Nylock Nut20

001-71017-006 3/8" Flatwasher ss22

001-76349-009 3/8" Nut Aluminum1

002-02526-00
002-02512-00

11
10

1 6" Hinge Plate
3" Hinge Plate2

002-04407-00
002-02531-00

13
12

2 Angle, Wedge mount
3' Trim plate1

1/2" x 1 1/4" bolt ss001-70207-004 2

010-04904-0014 1 3' Trim
110-00028-0015 1 Hinge Rod
002-02525-0016 1 Hinge Plate










	610-05351-00 SH 1.pdf
	610-05351-00 SH 2.pdf
	610-05351-00 SH 3.pdf
	610-05351-00 SH 4.pdf
	610-05351-00 SH 5.pdf
	610-05351-00 SH 6.pdf



